

ANTI-DEPRESSANTS

MEDICATION(S) SUBJECT TO STEP THERAPY

TRINTELLIX, VIIBRYD, VIIBRYD STARTER PACK

CRITERIA

Two of the following drugs need to be used first (step 1 drugs): bupropion, citalopram, desvenlafaxine succinate er, duloxetine, escitalopram, fluoxetine, fluvoxamine, paroxetine, Paxil suspension, sertraline, venlafaxine.

ANTI-SEIZURE DRUGS

MEDICATION(S) SUBJECT TO STEP THERAPY

APTOM, FYCOMPA, VIMPAT 10 MG/ML SOLUTION, VIMPAT 100 MG TAB, VIMPAT 150 MG TAB, VIMPAT 200 MG TAB, VIMPAT 50 MG TAB

CRITERIA

Two of the following drugs need to be used first (step 1 drugs): carbamazepine, clonazepam, divalproex, felbamate, lamotrigine, levetiracetam, oxcarbazepine, phenytoin, tiagabine, topiramate, zonisamide.

AZILSARTAN MEDOXOMIL (EDARBI)

MEDICATION(S) SUBJECT TO STEP THERAPY

EDARBI, EDARBYCLOR

CRITERIA

One of the following drugs need to be used first (step 1 drugs): losartan, losartan/hctz, irbesartan, irbesartan/hctz, valsartan, or valsartan/hctz.

BIMATOPROST EYE DROPS (BIMATOPROST)

MEDICATION(S) SUBJECT TO STEP THERAPY

BIMATOPROST

CRITERIA

The following drug needs to be used first (step 1 drug): latanoprost eye drops.

BRIVARACETAM (BRIVIACT)

MEDICATION(S) SUBJECT TO STEP THERAPY

BRIVIACT 10 MG TAB, BRIVIACT 10 MG/ML SOLUTION, BRIVIACT 100 MG TAB, BRIVIACT 25 MG TAB, BRIVIACT 50 MG TAB, BRIVIACT 75 MG TAB

CRITERIA

The following drug need to be used first (step 1 drugs): levetiracetam.

CARVEDILOL EXTENDED RELEASE (COREG CR)

MEDICATION(S) SUBJECT TO STEP THERAPY

CARVEDILOL PHOSPHATE ER

CRITERIA

The following drug needs to be used first (step 1 drugs): carvedilol immediate release.

DESVENLAFAXINE ER TABLET

MEDICATION(S) SUBJECT TO STEP THERAPY

DESVENLAFAXINE ER

CRITERIA

One of the following drugs need to be used first (step 1 drugs): bupropion, citalopram, desvenlafaxine succinate er (generic Pristiq), duloxetine, fluoxetine, fluvoxamine, paroxetine, Paxil oral suspension, sertraline, venlafaxine, escitalopram

DEXLANSOPRAZOLE (DEXILANT)

MEDICATION(S) SUBJECT TO STEP THERAPY

DEXILANT

CRITERIA

One of the following drugs need to be used first (step 1 drugs): lansoprazole, omeprazole, pantoprazole, rabeprazole.

DONEPEZIL 23MG (ARICEPT)

MEDICATION(S) SUBJECT TO STEP THERAPY

DONEPEZIL HCL 23 MG TAB

CRITERIA

One of the following drugs need to be used first (step 1 drugs): donepezil 5mg, donepezil 10mg.

FEBUXOSTAT (ULORIC)

MEDICATION(S) SUBJECT TO STEP THERAPY

FEBUXOSTAT

CRITERIA

The following drug needs to be used first (step 1 drugs): allopurinol.

FENOFIBRATE MICRONIZED (ANTARA)

MEDICATION(S) SUBJECT TO STEP THERAPY

FENOFIBRATE MICRONIZED 130 MG CAP, FENOFIBRATE MICRONIZED 43 MG CAP

CRITERIA

One of the following drugs need to be used first (step 1 drugs): fenofibrate

FLUNISOLIDE NASAL SPRAY (FLUNISOLIDE)

MEDICATION(S) SUBJECT TO STEP THERAPY

FLUNISOLIDE

CRITERIA

Following drug needs to be used first (step 1 drug): fluticasone propionate nasal spray.

FLUVOXAMINE EXTENDED RELEASE

MEDICATION(S) SUBJECT TO STEP THERAPY

FLUVOXAMINE MALEATE ER

CRITERIA

The following drug needs to be used first (step 1 drugs): fluvoxamine immediate release.

LAMOTRIGINE EXTENDED RELEASE (LAMICTAL XR)

MEDICATION(S) SUBJECT TO STEP THERAPY

LAMOTRIGINE ER

CRITERIA

The following drug needs to be used first (step 1 drugs): lamotrigine immediate release.

NON-PREFERRED LOW POTENCY TOPICAL STEROIDS

MEDICATION(S) SUBJECT TO STEP THERAPY

DESONIDE 0.05 % CREAM, DESONIDE 0.05 % OINTMENT

CRITERIA

Trial of two preferred topical steroids from the low potency group (step 1 drugs): alclometasone dipropionate (cream, ointment), hydrocortisone (cream, ointment, lotion), betamethasone valerate (cream, ointment, lotion), mometasone (cream, ointment, solution), prednicarbate ointment, fluocinolone (cream, ointment), fluticasone (cream, ointment), triamcinolone (cream, lotion, ointment).

NON-PREFERRED MEDIUM POTENCY TOPICAL STEROIDS

MEDICATION(S) SUBJECT TO STEP THERAPY

HYDROCORTISONE BUTYRATE 0.1 % OINTMENT, HYDROCORTISONE BUTYRATE 0.1 % SOLUTION,
HYDROCORTISONE VALERATE 0.2 % CREAM

CRITERIA

Trial of two preferred topical steroids from the medium potency group (step 1 drugs):
betamethasone valerate (cream, ointment, lotion), mometasone (cream, ointment, solution),
prednicarbate ointment, fluocinolone (cream, ointment), fluticasone (cream, ointment),
triamcinolone (cream, lotion, ointment).

OLOPATADINE NASAL SPRAY (PATANASE)

MEDICATION(S) SUBJECT TO STEP THERAPY

OLOPATADINE HCL 0.6 % SOLUTION

CRITERIA

The following drugs needs to be used first (step 1 drugs): azelastine nasal spray.

OVERACTIVE BLADDER AGENTS

MEDICATION(S) SUBJECT TO STEP THERAPY

TOLTERODINE TARTRATE, TOLTERODINE TARTRATE ER

CRITERIA

One of the following drugs need to be used first (step 1 drugs): oxybutynin, trospium.

RISEDRONATE SODIUM (ACTONEL)

MEDICATION(S) SUBJECT TO STEP THERAPY

RISEDRONATE SODIUM

CRITERIA

Treatment or prevention of postmenopausal osteoporosis: the following drugs need to be used first (step 1 drugs): alendronate and ibandronate OR just ibandronate.

All other indications: the following drug needs to be used first (step 1 drugs): alendronate.

RUFINAMIDE (BANZEL)

MEDICATION(S) SUBJECT TO STEP THERAPY

RUFINAMIDE

CRITERIA

Two of the following drugs need to be used first (step 1 drugs): clonazepam, divalproex sodium, felbamate, lamotrigine, topiramate, valproic acid.

SILODOSIN (RAPAFLO)

MEDICATION(S) SUBJECT TO STEP THERAPY

SILODOSIN

CRITERIA

The following drug needs to be used first (step 1 drugs): tamsulosin.

TACROLIMUS OINTMENT (PROTOPIC OINTMENT)

MEDICATION(S) SUBJECT TO STEP THERAPY

TACROLIMUS 0.03 % OINTMENT, TACROLIMUS 0.1 % OINTMENT

CRITERIA

One of the following topical steroids need to be used first (step 1 drugs): betamethasone dipropionate (cream, ointment, lotion), betamethasone augmented (gel, lotion, cream, ointment), betamethasone valerate (cream, ointment, lotion), clobetasol (cream, ointment, gel, solution), clobetasol emollient cream, fluocinolone (cream, ointment), fluocinonide (gel, ointment, solution), fluocinonide emollient cream, fluticasone (cream, ointment), halobetasol (cream, ointment), hydrocortisone valerate (cream, ointment), mometasone (cream, ointment, solution), prednicarbate ointment, triamcinolone (cream, lotion, ointment).

TRIAMCINOLONE TOPICAL SPRAY (KENALOG)

MEDICATION(S) SUBJECT TO STEP THERAPY

TRIAMCINOLONE ACETONIDE 0.147 MG/GM AERO SOLN

CRITERIA

Trial of triamcinolone (cream, ointment, lotion) AND one of the following topical steroids (step 1 drugs): betamethasone dipropionate (cream, ointment, lotion), betamethasone augmented (gel, lotion, cream, ointment), betamethasone valerate (cream, ointment, lotion), clobetasol (cream, ointment, gel, solution), clobetasol emollient cream, fluocinolone (cream, ointment), fluocinonide (gel, ointment, solution), fluocinonide emollient cream, fluticasone (cream, ointment), mometasone (cream, ointment, solution), prednicarbate ointment.